Lower Rio Grande Valley
Brownsville Seawater Desalination
Demonstration Project

Brownsville Public
Utilities Board B
PuBLIC UTILITIES BOARD
PORTa v
BROWNSVILLE

HOME PORT TO NAFTA

Port of Brownsville

November 2004 ::




LOWER RIO GRANDE VALLEY
BROWNSVILLE SEAWATER DESALINATION DEMONSTRATION
PROJECT

BROWNSVILLE PUBLIC UTILITIES BOARD
PORT OF BROWNSVILLE

FEASIBILITY STUDY

DANNENBAUM ENGINEERING CORPORATION
URS CORPORATION

Estrada Hinojosa & Co.

November 2004



"-gn
BERE QR WEANES VAL

-PuBLIC UTILITIES BOARD

November 4, 2004

Mr. Jorge Arroyo

Texas Water Development Board
Steven F, Austin Building

1700 North Congress

Austin, Texas 78521

RE: Lower Rio Grande Valley
Brownsville Seawater Desalination Demonstration Project
[...]
3-5  Estimated Capital and Annual O&M Costs for the Gulf of Mexico Water Supply

ACINALIVE. ..ttt sttt sb et st sae ettt sbe et nae s 3-9
3-6  Advantages and Disadvantages of the Gulf of Mexico for the Seawater Supply

SOUICE ..ttt et sttt et eae e saeeane e 3-10
3-7  Representative Groundwater Water Quality in the Brownsville Area..........c..ccccceueeneee. 3-12
3-8  Advantages and Disadvantages of a Brackish Groundwater Supply Source................. 3-13
3-9  Comparison of Capital and Annual Operation & Maintenance Costs for the Water

SUPPLY SOUICE ATCTNALIVES. ...c.vieeiiieiieeiieiieeieeieeete et e eteeteeeteebeeseaeeseessaeebeessseenseens 3-13
3-10  Summary of Screening Criteria and Weighted Scores for Water Supply Source

ATLETIALIVES ...ttt ettt st ettt b et be e 3-14

- Advantages and Disadvantages of Water Intake Screens.........cccccoceviiiiniineininncnen. 3-16
- Advantages and Disadvantages of an Engineered Aquatic Filter Barrier System......... 3-17

Comparison of Capital and Annual O&M Costs for the Intake Screening System

ATETIALIVES ...ttt ettt ettt sttt ettt a bbb b e 3-17
3-14 Summary of Screening Criteria and Weighted Scores for Water Intake Screening

SYSEEM AILCINATIVES ....eeeuvieeiieiieeiieeieeeieeite ettt e et eeteeseteebeessaeeseessseesseessseeseesnsens 3-18
3-15 Advantages and Disadvantages of the Two-Stage Dual-Medial Filtration

Pretreatment SYSEIM .......cocuiiiiiiiieiie e e e 3-22
3-16 Two-Stage Dual-Media Filtration SWRO Pretreatment System Estimated Capital

and ANNual O&M COSES.......cuiiiriiriiriinintieieetetet ettt st 3-22
3-17 Advantages and Disadvantages of the BFC/Filtration Pretreatment System................. 3-24

Brownsville Demonstration Seawater Desalination Project Page Vii



DRAFT

List of Tables August 2004
3-18 Estimated Capital and Annual O&M Expenses for BFC System with Single-Stage

FIIEEAION . ...ttt ettt et ettt e bt et esaeeenes 3-24
3-19 Advantages and Disadvantages of a Submerged Ultrafiltration Pretreatment

N A1 157 1 o D SPPSSRR 3-26
3-20  Submerged Ultrafiltration System Estimated Capital and Annual O&M Costs............ 3-27
3-21  Comparison of Estimated Capital Cost, O&M Cost, and Present Worth for

Pretreatment System AItCINAtIVES. .......cevuiieiierieeiieiie ettt 3-27
3-22  Summary of Screening Criteria and Weighted Scores for SWRO Pretreatment

SYSLEITIS ...ttt ettt e st e st e ettt e et ee s bt e e sabbeeenbeeeeabeeesnbeesanbeesnreeens 3-28
3-23  Summary of Alternative Desalination Processes..........cecvvierviiierciieeriieeriee e evee e 3-29
3-24  Advantages and Disadvantages of Positive Displacement Work Exchangers............... 3-36
3-25 Advantages and Disadvantages of Pelton Wheel Energy Recovery Systems ............... 3-37
3-26  Comparison of Capital and Annual Operation & Maintenance Costs for the Energy

Recovery System AIEINAtIVES ......c.vieeiiieeiiieeeiieeciieeeite et eereeeevee e e e e s eaeeenaee e 3-37
3-27 Summary of Screening Criteria and Weighted Scores for the Energy Recovery

SYSEM AILETNALIVES ....eeeivieeiiieeieeeeiee ettt e et e et e e st e e steeesteeessaaeessseeesssaeensseeensseens 3-37
3-28 Advantages and Disadvantages of a Calcite Filter Permeate Stabilization System....... 3-39
3-29  Advantages and Disadvantages of a Pebble Lime Permeate Stabilization System ....... 3-40
3-30 Comparison of Capital and Annual O&M Costs for Permeate Stabilization ................ 3-40
3-31 Summary of Screening Criteria and Weighted Scores for the Permeate Stabilization

SYSEM AILCINATIVES ....eeevvieiieeiieeiie ettt ettt ettt e et e st e et eseaeebeesabeenseessseeseesnseas 3-41
3-32  Comparison of Capital and Annual O&M Costs for the Disinfection System

ALCINALIVES ...ttt ettt sttt et ettt b et eae b 3-44
3-33  Summary of Screening Criteria and Weighted Scores For the Disinfection System

ALBINALIVES ...ttt ettt sttt sttt ettt b et sa e b e 3-44
3-34  Sludge-Thickening System Estimated Capital and Annual O&M Costs....................... 3-47
3-35 Advantages and Disadvantages of Belt Filter Press De-watering Systems................... 3-48
3-36  Belt Filter Press Estimated Capital and Annual O&M COStS .......ceeveerrierveenieeeieeeenne 3-48
3-37 Advantages and Disadvantages of Centrifuges...........ccoceevveeiinieniniinecnecienicneeeeeen 3-49
3-38 Centrifuge Estimated Capital and Annual O&M COStS........cccveeiierieeieenieeiieneeereenee 3-49
3-39  Advantages and Disadvantages of Vacuum Sludge Drying Beds .........ccccccceviinennennne. 3-50
3-40 Vacuum-Assisted Drying Bed Estimated Capital and Annual O&M Costs.................. 3-50
3-41 Estimated Cost of Residuals Dewatering AIternatives ...........cocceeervverveneeiieneenenneennne. 3-51
3-42  Summary of Screening Criteria and Weighted Scores for Residuals Dewatering

ALETNATIVES ...ttt ettt et et s ettt e et e et e s ab e e bt e snbe et e e sabeenbeeeneas 3-51
3-43 Residuals Drying System Estimated Capital and Annual O&M Costs ...........ccueenenee. 3-52
3-44  Estimated Cost of Solids Handling System Alternatives...........cocceveevveeeeneenenicneenen. 3-53
3-45 Summary of Brine Production and Blowdown Rates.............cceeveeiieiieniiicciiecieeiene, 3-56
3-46 Fatal Flaw Analysis of Brine Disposal Alternatives...........ccoecueevieeriieniieniieesieeeieeee 3-57
3-47 Summary of Requirements and Considerations for TPDES Permitting........................ 3-61
3-48  Summary of Requirements and Considerations for Class I..........ccccceceiviiiiniinennennee. 3-63
3-49 Summary of Advantages and Disadvantages for Alternative Brine Disposal

SOIULIONS ..ttt ettt ettt e b e et e e beeeabe e st e enbeeseesnbeenaeean 3-63
3-50 Capital and Annual O&M Cost Estimate for the Ocean Outfall Solution..................... 3-64
3-51 Capital and Annual O&M Cost Estimate for the Deep Well Injection Solution........... 3-65
3-52  Economic Analysis Results of the Brine Disposal Alternatives...........cccccceevveerirennnnnne. 3-65

Brownsville Demonstration Seawater Desalination Project Page Vviii



DRAFT

List of Tables August 2004
3-53  Summary of Screening Criteria and Weighted Scores for Brine Disposal

ALETIATIVES ..ttt ettt et e et e b e e s it e bt e s it e et e it e e b e e eaeas 3-66
4-1  Summary of Principal Systems and Subsystems for Desalination Plant.......................... 4-9
4-2  Comparison of Probable Water Quality Before and After BFC Treatment.................... 4-16
4-3  Summary of Potential Range in Spent Backwash Flowrates...........cccccceeevveerciieeeveennne. 4-18
4-4  Summary of Anticipated TDS Content in Permeate and Brine Streams from SWRO

TTAINS .ttt et ettt et e s a e et esbae e bt e s it e enbe e bt e sabeenaeean 4-22
4-5  Summary of Anticipated TDS Content in Permeate and Brine Streams from BWRO

TTAINS ettt et ettt et sa e et e s bee e abe e s it e enbe e bt e sabeenaeean 4-23
4-6  Summary of Process Chemical Stocks and Storage Quantities............ccceeeveervercriennnnns 4-31
4-7  Location of Process Chemicals, Storage Provisions, and Bulk Storage Capacities ...... 4-31
4-8  Summary of Chemical Application Points within Desalination Facility..........c............ 4-33
4-9  Summary of Brine Disposal Quantities and General Quality Parameters..................... 4-34
4-10 Summary of Initial Model Results for Conceptual Brine Diffuser Array ..................... 4-37
4-11 Estimated Resulting Water Quality of Brine at Lowest Dilution Factor....................... 4-38
4-12  Summary of Conceptual Staffing Levels for the Desalination Facility.........c...ccccc....... 4-44
4-13  Inventory of Solid and Liquid Wastes Generated by Desalination Facility .................. 4-51
6-1 Preliminary List of Permits and Approvals .........cccccecvieeiiiiiiiieciecceeeee e 6-28
6- Species of Concern Brownsville Desalination Demonstration Project...........cccccouee..... 6-31
7-1  Estimated Capital Costs for Brownsville Desalination Demonstration Facility.............. 7-2
7- Summary of Project Implementation Tasks and Associated Expenses ..........cccceeeevveenee 7-4
7-3  Estimated Annual O&M Expenses for Brownsville Desalination Demonstration

S 103 151 2SRRI 7-6
7-4  Estimated Expenses for Special Maintenance EVents ..........ccccoceveeveniinicncnnicnecnenn 7-7
T-5  TOtal PrOJECE COSLS ..uviiviiiiieiiieiiieeieecite et eette et eeteeteeseeeebeeseaeesbeesseeesseessseensaessseenseenssens 7-8
7-6  Estimated Cost for the Brownsville 110 MW Power Generation Plant......................... 7-12
8-1 Bond Debt Amortization Schedule...........cocooiiiiiiiiiiiii e 8-10
8-2  State Participation LOANS .........ccceeriieriiiiiieiiieeii ettt e et e ene 8-15
8-3  Water Lease RIGNES.......cooiiiiiiiiiiie e s 8-16
8-4  Water Production Cost For New Facility For Phase I .........c.cccccoeiviiiiiiiiiniiieeen 8-17
8-5  Water Production Cost For New Facility By Phase........c..ccccooveniininiininiiiniccee 8-18
8-6  Summary of First Year Costs in Dollars Per 1000 Gallons...........cccceccvverierciienneennnenne. 8-23
8-7  EXISING WALl COSES...ccueitiiuiiriiiiiiiieitete ettt sttt sttt sttt naeene 8-23
8-8  TarZEt RAES ..eeieiiieeiiieeiee ettt et e et e e e st e e et e e s e e e nnb e enbeeenreeens 8-24
8-9  User Rates Impact ANaALYSIS .......ooeiruiriiriiriiniinieeeeseee ettt 8-25
8-10  Upfront Capital SUDSIAY .....ccceeevuiiiiiiiiiiieieeee e e ee 8-26
8-11  Annual Operating SubSIAY .......c.cocuiriiriiriiiiiiiieeece et 8-26
8-12  Possible Subsidy AIEINAtiVES.......c.eeeuieriieeiieiieeieeiieeee et ste et e see e e sere e e seaeebeenenas 8-26
8-13  Brownsville Demonstration Seawater Desalination Project Existing Water Rates....... 8-27

Brownsville Demonstration Seawater Desalination Project Page iX



DRAFT

August 2004
LIST OF FIGURES

2-1  Potential Service ATea - 2010 ...cc.coiiiiiiiiiieiie et et
2-2  Potential Service Area - 2020 .........cooieririiiriiiieieetee ettt
2-3  Potential Service ATea - 2030 ...c..coiuiiiiiiiieiie et
2-4  Potential Service Area - 2040 .........cooiiriiiiiiiiiieieteeee et
2-5  Future Water TransmiSSion LANES ..........coouieiiiiiiiiiiiiiieiiee et
3-1 Brownsville Ship Channel ...........cccoioiiiiiiiiicceeeee e e e
3-2  Geologic Cross Section of the Brownsville Area ...........coccveevieriienieniieiieeieeeeee e
R B VA< I o Yo% 1T ) 0 LY £ o IO RUSRSSRR
4-1 NIl BeTtz 18 (o) 4 WA o J SRR
4-2  Site Development CroSS SECHIOMN. .......ciiiiiiieriieiieeieeiie et erte et esiteebeesaeeteeseseesseessseenseeenseas
4-3  Conceptual Site PIan.........ccooiiiiiieiiieeeece e e
4-4  Conceptual Site Plan for 100 MGD Build-Out Configuration ..........c..cceceeveeieneenenieneenene
4-5  Conceptual Process FIOW DIagrami..........cccceeeiiiiiiiiiiiieeiieccieeciee et
4-6  Location and Configuration of Intake Channels.............cccoeceeriiniiinieniiiniiieeceee e,

4-7 Configuration of Side Inlets, Entrance Barrier Wall, and Seawater Collection
SCIEEIIS ..ttt ettt ettt et e st et e et e b e st e e bt e e ab e b e e st e e bt e ebeenaees
4-8  Configuration of Seawater Transfer Pumping System ..........cccoeevveeiiiiieniieerieecee e
4-9  Preliminary Layout of the Ballasted Flocculation and Clarification System ........................
4-10 Preliminary Layout of the Single-Stage, Dual-Media Filtration System..............ccccceveeneen.
4-11 Layout of Filter Clearwell and Transfer Pumping System ..........cccoeceeevienciiinienieenienieeene
4-12  Conceptual Configuration of Treatment System Components in Membrane Building.........
4-13  Conceptual Schematic for Anti-Foam Chamber.............ccccceviriiiiininiiniiieccceee
4-14  Conceptual Configuration of Pebble Lime SyStem ..........ccccceeviieriieriieniiienieeieeieereeeee e
4-15 Conceptual Configuration of On-Site Hypochlorite Generation System ..........c.ccoceeveeuenee.
4-16 Conceptual Configuration of Chlorine Contact Chambers...........ccccveevieeciieniienieenieeieeeneen
4-17  Conceptual Configuration of Solids Equalization Basin ...........ccecceeevviiniiiiniiniencnicneenene
4-18 Conceptual Configuration of Solids Thickening System............cccceeeuierviieriiriiienienieerieeeeen
4-19  Configuration of Residuals Dewatering SyStem..........cccevverieiienienienienieieercreceeeeseeeen
4-20 Conceptual Layout of Chemical Building ............cccoeeuieriiiiiiiiniieiieieeieesee e
4-21 Brine Pump Station and Transmission Main to the Gulf of MeXiCo .....c..ccoceevverienvinenicnen.
4-22  Brownsville Ship Channel CroSSING ........ccueevvierieriierieeiierieeieeseeereesveereeseeeseessseesseesnses
4-23  Conceptual Configuration of Brine Diffuser Array ........ccccceceveeviniininncnicnicicnicnceeen
4-24  Finished Water Pump Station Layout.........cccceecuieiiiiiiiiiiieiieie et
4-25 Finished Water Facility SChematiC ...........coceeviiiiiiiiiiiiiiieceece e
4-26  Waterline to Water Delivery Facility........ccooiieiieiiiiiiieiiecieeeecee e
4-27  Location of Support Facilities for Desalination Plant..........c..cccccoceniiiiniininnnincnnee.
4-28 Conceptual Floor Plan of Operations Center...........ccocverieeriierieiiienieeieeneeeeveesieeeveeneeeennees
5-1  Site Plan 100 MW Coal fired Power Plant ............ccooooiiiiiiniiiiniieeeee e
5- ONE-LINE SKELCH ...ttt sttt ettt et sbe e
7-1  Distribution of Capital EXPENSes .......ccccevuiriiriiniiiiiniieieeicnieeeeeeie et
7-2  Distribution of Annual Operation & Maintenance EXpenses ..........cccoeveevevieriierieeneeniieenneenns

Brownsville Demonstration Seawater Desalination Project Page X



DRAFT

August 2004
10-1  Project SChEdUIE.........cooviiiiieiiee ettt ettt e e e eebeesaaeenneenseens
10-2  Accelerated Project SChedule ..........cccviiiiiiiiiiiccecee et

LIST OF APPENDICES

A Screening of Alternative Water Treatment PrOCESSES ........ccccevuerierieiienieneenienienieieeieneene
B Texas Permitting Requirements Pertaining to Surface Water Discharges..........cccccceveeenneee.
C Texas Permitting Requirements Pertaining to Underground Injection Control.....................
D Preliminary Brine Dilution Modeling and Conceptual Design Of Diffuser Array................
E Letters of Support and ReSOIUtIONS.......cc.eiiiiiiiiiiieiiieieee e
F RETRIEIICES. ...ttt et ettt st e st e b e st e et

Brownsville Demonstration Seawater Desalination Project Page Xi



DRAFT

August 2004
LIST OF ACRONYMS
Acronym Definition
acfm Actual cubic feet per minute
AMSL Above mean sea level
BACT Best Available Control Technology
BECC Border Environment Cooperation Commission
BEIF Border Environment Infrastructure Fund
BFC Ballasted flocculation/clarification
BGS Below ground surface
BMP Best management practice
BWRO Brackish water reverse osmosis
CA Cellulose acetate
CaS0O; Calcium sulfite
CaSOq4 Calcium sulfate
CDA Cellulose diacetate
CEMS Continuous Emission Monitoring System
CFR Code of Federal Regulations
CcO Carbon monoxide
CO, Carbon dioxide
CWA Clean Water Act
CT Concentration time
DBP Disinfection byproducts
EA Environmental assessment
ED Electrodialysis
EDR Electrodialysis reversal
EFH Essential fish habitat
EIS Environmental Impact Statement
ELMR Estuarine Living Marine Resources
EQ Equalization
FAA Federal Aviation Administration
FEMA Federal Emergency Management Agency
Floc Flocculated organic particles
FONSI Finding of no significant impact
FPS Feet per second/Foot per second
ft* Square feet
g/L Grams per liter
GLO Texas General Land Office
gpm Gallons per minute
H,S Hydrogen sulfide
HAP Hazardous air pollutants
HDD Horizontal directional drilling
HDPE High density polyethylene
HP Horsepower
Brownsville Demonstration Seawater Desalination Project Page Xii



DRAFT

List of Acronyms August 2004
IBWC International Boundary and Water Commission
kV Kilovolt

kW-hr Kilowatts per hour

Ibs/day Pounds per day

Ibs/hr Pounds per hour

LNAPL Light Non-Aqueous Phase Liquid

MACT Maximum Available Control Technology

MCL Maximum concentration limits

MED Multi-effect distillation

mg/L Milligrams per liter

MGD Million gallons per day

mL Milliliter

MM Btu/hr ~ Million British thermal units per hour

mm Millimeter

MSF Multi-stage flash

MVC Mechanical vapor compression